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SUMMARY OF PRODUCT CHARACTERISTICS
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1.

NAME OF THE MEDICINAL PRODUCT

HEMOPROSTOL 200 micrograms sublingual tablets

2.

QUALITATIVE AND QUANTITATIVE COMPOSITION

Each sublingual tablet contains 200 micrograms of misoprostol.
Excipient(s) with known effect:
Each sublingual tablet contains 2 mg of hydrogenated castor oil.
For the full list of excipients, see section 6.1.

3.

PHARMACEUTICAL FORM

4.1

Therapeutic indications
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CLINICAL PARTICULARS
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4.

d

Sublingual tablet.
White, flat, round sublingual tablet, diameter 8.8 mm, with “ML” engraved on one side and “200” on
the other side.

Posology and method of administration
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4.2
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HEMOPROSTOL is indicated in women of childbearing age for treatment of Post Partum
Haemorrhage due to uterine atony in situations where intravenous oxytocin is not available.
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Posology
The treatment consists of four tablets (800 micrograms) to be taken in a single sublingual intake.
The four tablets of HEMOPROSTOL should be placed under the tongue and allowed to melt for
20 minutes. If sublingual tablets are inadvertently swallowed, they should not be replaced.
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Concomitant ingestion of food decreases the bioavailability of oral misoprostol. However,
HEMOPROSTOL can be given without consideration of food intake if needed for urgent
administration post-partum.
Patients with renal impairment
No dose adjustment is required in this population (see section 5.2).
Patients with hepatic impairment
No dose adjustment is required in mild to moderate hepatic impairment (see section 5.2).
Paediatric population
Limited data are available for women under 18 years.
HEMOPROSTOL should not be used in children below pubertal age.
4.3

Contraindications
• Hypersensitivity to misoprostol or to any of the excipients listed in section 6.1
• Previous known allergy to prostaglandins
• Ongoing pregnancy
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4.4

Special warnings and precautions for use

This medicinal product contains hydrogenate castor oil. This may cause stomach upset and diarrhea.
If conventional uterotonics are available, HEMOPROSTOL should not be used.
HEMOPROSTOL should not be used for labour induction as a unit dose of Hemoprostol
(200 micrograms) is inappropriate and potentially dangerous when used for labour induction.
Cases of cardiovascular events associated with misoprostol have been reported. The possibility of
occurrence of a cardiovascular event should be considered in women with pre-existing cardiovascular
risk factor(s).
Renal impairment
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Plasma concentrations of misoprostol acid were measured 4 hours after administration of a single dose
of misoprostol 400 mcg in 20 patients with various degrees of renal impairment and in 10 healthy
subjects. No statistically significant differences in mean plasma concentration were observed among
groups of patients with renal impairment. Moreover, there was no correlation between AUC and rate
of clearance of 51Cr-EDTA. Values for C max , AUC, t 1/2 of misoprostol acid for all patients with renal
impairment were significantly higher than those in the 10 healthy subjects, possibly reflecting changes
in the volume of distribution or other disease-related factors. These differences however do not require
modification of misoprostol dosage.
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Hepatic impairment

Interaction with other medicinal products and other forms of interaction
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Patients with relatively severe hepatic dysfunctions may exhibit altered misoprostol pharmacokinetics.
However, in patients with mild hepatic disease and because of significant interpatient variability in
misoprostol acid pharmacokinetics, it is difficult to make definitive recommendations.
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Interaction studies showed that the pharmacokinetics of propranolol and diazepam are not influenced
by concomitant administration of misoprostol. Misoprostol does not change the pharmacokinetics of
antipyrine, suggesting that it does not induce hepatic enzymes.In a pivotal study performed with
HEMOPROSTOL, no adverse events which would suggest the existence of an interaction between
misoprostol and oxytocin were reported in women exposed to prophylactic oxytocin, either
intramuscular or intravenous prior to administration of Hemoprostol.
Combination to be taken into account:
• Concomitant use with non steroidal anti-inflammatory drugs may reduce the efficacy of
misoprostol; if analgesia is necessary, it is then preferable to use paracetamol-type
analgesics.
4.6

Fertility, pregnancy and lactation

Pregnancy
Misoprostol is contra-indicated during pregnancy (see section 4.3) as a risk of fetal malformation
cannot be excluded when misoprostol is administered during pregnancy. In a few cases where
misoprostol was self-administered (orally or vaginally) during pregnancy, the following deleterious
effects have been observed: malformations of limbs, abnormal foetus movements and cranial nerves
(hypomimia, abnormalities in suckling, deglutition, and eye movements).
Animal studies have not demonstrated teratogenicity but have shown foetotoxicity at high doses.
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Breast-feeding
The levels of misoprostol in breast milk are low and decline very rapidly: after 5 hours of a single oral
dose of 600 micrograms of misoprostol, the levels in breast milk are unmeasurable and the risk to the
infant is therefore minimal after a single dose. In practical terms, breast-feeding can be continued in
women having received HEMOPROSTOL.
Fertility
Adverse effects on male or female fertility or reproduction were observed in rats at doses much higher
than the maximum recommended human dose.
4.7

Effects on ability to drive and use machines

HEMOPROSTOL has no or negligible influence on the ability to drive and use machines.
4.8

Undesirable effects
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Summary of the safety profile
The most commonly reported adverse reactions during treatment are shivering and fever. In general,
shivering and fever occur 60 to 90 minutes after misoprostol administration and are transient and
short-lived.
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Tabulated list of adverse reactions
Safety of misoprostol has been evaluated in 1428 women during the clinical development program.
The adverse reactions reported in the clinical program are provided in the table below and are
classified according to frequency and system organ class. Within each frequency grouping, adverse
reactions are presented in order of decreasing seriousness.
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Undesirable effects are ranked under headings of frequency. Within each frequency grouping, the
adverse reactions are presented in order of decreasing seriousness.
Very common (≥1/10)
Common (≥1/100 to <1/10)
Uncommon (≥1/1,000 to ≤1/100)
Rare (≥1/10,000 to ≤1/1,000)
Very rare (<1/10,000), not known (cannot be estimated from the available data).
MedDRA
System Organ Class

Adverse reactions (frequency)
Very
Common
Uncommon
common

Nervous system
disorders
Gastrointestinal
disorders

Nausea

Headache
Fainting /
dizziness
Vomiting
Diarrhea

Allergic reaction

Skin and subcutaneous
tissue disorders
General disorders and
administration site
conditions

Rare

Shivering
Fever
(including
Temperature

Chills

Fatigue
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MedDRA
System Organ Class

Adverse reactions (frequency)
Very
Common
Uncommon
common

Rare

>40°C

Reporting of suspected adverse reactions
Reporting suspected adverse reactions is an important way to gather more information to continuously
monitor the benefit/risk balance of the medicinal product. Healthcare professional are asked to report
any suspected adverse reaction via <to be completed nationally>.
4.9

Overdose

Symptoms linked to overdose of misoprostol are fever, blood pressure disorders, nausea, abdominal
cramping and tremors. There is no known antidote for misoprostol overdose. In the event of an
overdose, the patient should be closely monitored.

PHARMACOLOGICAL PROPERTIES

5.1

Pharmacodynamic properties
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5.

Pharmacotherapeutic group: Other gynecologicals, prostaglandins.
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ATC code: G02AD06

Misoprostol is a synthetic analogue of prostaglandin E 1 .

Pharmacokinetic properties
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Absorption
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At the recommended dosages, misoprostol induces contractions of the smooth muscle fibers in the
myometrium.
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When administered orally, misoprostol, an ester, is rapidly and completely de-esterified to
pharmacologically active carboxylic acid in the stomach.
Absorption of misoprostolic acid is rapid, with peak plasma concentration in 15-30 minutes. A
200 mcg oral dose produces a peak plasma concentration of the acid metabolite of 309 ng/L. The acid
has a plasma half-life of 13-40 minutes. No detectable concentrations of the parent ester can be found
in plasma, and only approximately 7% of the dose is systematically bioavailable as the acid after oral
administration.
After administration by the sublingual route, the absorption is delayed and the extent of absorption
increased by 60% in comparison with the oral administration.
Concomitant ingestion of food decreases the bioavailability of oral misoprostol. However, due to the
need for urgent administration after infant delivery, HEMOPROSTOL can be taken at any moment.
Distribution
In both young and elderly subjects, misoprostol acid is 85% bound to serum albumin plasma protein in
a concentration-independent fashion. Serum protein binding is reduced in the presence of high
salicylic acid concentrations (>100 mcg/ml). It has not been reported whether relative proportions of
the stereoisomers in systemic circulation are the same as of different proportions in the tablet.
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Elimination
Approximately 80% of radioactivity is recovered in urine after an oral dose of 3H-misoprostol. A
negligible amount of the parent compound or misoprostolic acid appears in urine. Misoprostol acid is
further metabolized by beta oxidation on the alpha side chain, omega oxidation of the beta-side chain
and reduction to prostaglandin F analogs.
5.3

Preclinical safety data

Single dose toxicity studies in rodents and non-rodents indicate a safety margin of at least 500 to 1000
fold between lethal doses in animals and therapeutic doses in humans.
Reproductive toxicity studies in animals have shown embryotoxicity at high doses after repeated
dosing.

6.

PHARMACEUTICAL PARTICULARS

6.1

List of excipients
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Incompatibilities

up

6.2
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Hypromellose
Microcrystalline cellulose
Sodium starch glycolate (Type A)
Hydrogenated castor oil.

Not applicable.
Shelf life
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6.3

Special precautions for storage
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6.4
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12 months

6.5

N

o

Store below 30°C.
Store in the original package in order to protect from moisture.
Nature and contents of container

Dual-faced aluminum blister with 2 sublingual tablets.
Pack size of 4 sublingual tablets and hospital packs of 60 and 120 sublingual tablets
Not all pack sizes may be marketed.
6.6

Special precautions for disposal

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

7.

SCIENTIFIC OPINION HOLDER

Linepharma International Limited
338 Regent’s Place
Euston Road
London NW1 3BT
United Kingdom
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8.
MARKETING AUTHORISATION NUMBER(S)
N/A

9.

DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION N/A

10.

DATE OF REVISION OF THE TEXT

N

o

lo

ng

er

up

da

te

d

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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ANNEX II

MANUFACTURER RESPONSIBLE FOR BATCH RELEASE

B.

RECOMMENDATION REGARDING SUPPLY AND USE
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RECOMMENDATIONS WITH REGARD TO THE SAFE
AND EFFECTIVE USE OF THE MEDICINAL PRODUCT
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D.

OTHER RECOMMENDATIONS AND REQUIREMENTS
OF THE SCIENTIFIC OPINION
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C.
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A.
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A.

MANUFACTURER RESPONSIBLE FOR BATCH RELEASE

Name and address of the manufacturer(s) responsible for batch release
Laboratorios León Farma, S.A.
Poligono Industrial Navatejera
La Vallina, S/N
24008 Villaquilambre , León
Spain

B.

RECOMMENDATIONS REGARDING SUPPLY AND USE

CHMP recommends Hemoprostol to be subject to medical prescription.
It is ultimately the responsibility of the National Regulatory Authorities to decide on the adequate
supply status.
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Periodic Safety Update Reports
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C.
OTHER RECOMMENDATIONS AND REQUIREMENTS OF THE SCIENTIFIC
OPINION
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The Scientific Opinion Holder shall submit the first periodic safety update report for this product
within 12 months following Scientific Opinion (DLP 30 June 2014). Subsequently, the Scientific
Opinion Holder shall submit yearly periodic safety update reports for this product, until otherwise
agreed by the CHMP.

Risk Management Plan (RMP)
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D.
RECOMMENDATIONS WITH REGARD TO THE SAFE AND EFFECTIVE USE OF
THE MEDICINAL PRODUCT

N

The Scientific Opinion Holder shall perform the required pharmacovigilance activities and
interventions detailed in the agreed RMP presented in Module 1.8.2 of the Scientific Opinion
and any agreed subsequent updates of the RMP.
An updated RMP should be submitted:
• At the request of the European Medicines Agency, as appropriate;
• Whenever the risk management system is modified, especially as the result of new information
being received that may lead to a significant change to the benefit/risk profile or as the result of
an important (pharmacovigilance or risk minimisation) milestone being reached.
If the submission of a PSUR and the update of a RMP coincide, they can be submitted at the same
time.
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LABELLING AND PACKAGE LEAFLET
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A. LABELLING

PARTICULARS TO APPEAR ON THE OUTER PACKAGING
CARTON BOX

1.

NAME OF THE MEDICINAL PRODUCT

HEMOPROSTOL 200 micrograms sublingual tablets
misoprostol

2.

STATEMENT OF ACTIVE SUBSTANCE(S)

1 sublingual tablet contains 200 micrograms misoprostol.

3.

LIST OF EXCIPIENTS

PHARMACEUTICAL FORM AND CONTENTS
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Contains hydrogenated castor oil. See leaflet for further information.

METHOD AND ROUTE(S) OF ADMINISTRATION
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5.
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4 sublingual tablets
60 x1 sublingual tablets (as hospital pack).
120 x1 sublingual tablets (as hospital pack)
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Sublingual tablet

N

o

Read the package leaflet before use.
Sublingual use.

6.

SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF THE SIGHT AND REACH OF CHILDREN

Keep out of the sight and reach of children.

7.

OTHER SPECIAL WARNING(S), IF NECESSARY

8.

EXPIRY DATE

EXP

9.

SPECIAL STORAGE CONDITIONS

Store below 30°C.
Store in the original package in order to protect from moisture.
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10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11.

NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

Linepharma International Limited
338 Regent’s Place
Euston Road
London NW1 3BT
United Kingdom

MARKETING AUTHORISATION NUMBER(S)

13.

BATCH NUMBER

d
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GENERAL CLASSIFICATION FOR SUPPLY
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14.
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INSTRUCTIONS ON USE
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For recommendation by national regulatory authority
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Indications: HEMOPROSTOL is indicated for treatment of Post Partum Haemorrhage.
This product must not be used to induce labour

16.

INFORMATION IN BRAILLE

HEMOPROSTOL
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MINIMUM PARTICULARS TO APPEAR ON BLISTERS OR STRIPS
BLISTERS

1.

NAME OF THE MEDICINAL PRODUCT

HEMOPROSTOL 200 microgram sublingual tablets
misoprostol

2.

NAME OF THE MARKETING AUTHORISATION HOLDER

Linepharma International Limited

3.

EXPIRY DATE

BATCH NUMBER
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B. PACKAGE LEAFLET
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Package leaflet: Information for the patient
HEMOPROSTOL 200 microgram sublingual tablets
misoprostol

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.
Always take this medicine exactly as described in this leaflet or as your doctor or healthcare provider
have told you.
Keep this leaflet. You may need to read it again.
If you have any further questions, ask your doctor, nurse or healthcare provider.
This medicine has been prescribed for you only. Do nopt pass it on to others. It may harm them,
even if their signs of illness are the same as yours.
If you get any side effects, talk to your doctor or healthcare provider. This includes any possible
side effects not listed in this leaflet.See section 4.
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What HEMOPROSTOL is and what it is used for
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1.

What HEMOPROSTOL is and what it is used for
What you need to know before you take HEMOPROSTOL
How to take HEMOPROSTOL
Possible side effects
How to store HEMOPROSTOL
Contents of the pack and other information
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1.
2.
3.
4.
5.
6.
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What is in this leaflet
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This medicine contains an active substance called misoprostol which belongs to a group of medicines
called prostaglandins.
This medicine is used for treatment of Post Partum Haemorrhage (bleeding which occurs immediately
after childbirth) in women when oxytocin (the treatment used in common practice and given
intravenously) is not available.

2.

What you need to know before you take HEMOPROSTOL

Do not take HEMOPROSTOL:
• If you are allergic to misoprostol or any of the other ingredients of this medicine (listed in
section 6),
• if you have had previous allergic reactions to prostaglandins;
• If you are pregnant.
Warnings and precautions
Talk to your doctor or healthcare provider before taking HEMOPROSTOL.
This product must not be used to induce labour

There have been reports of cardiovascular events in women with pre-existing cardiovascular factors.
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Children and adolescents
Limited data are available for women under 18 years.
HEMOPROSTOL should not be used in children below pubertal age.
Other medicines and HEMOPROSTOL
Tell your doctor or healthcare provider if you are taking, have recently taken or might take any other
medicines.
HEMOPROSTOL should not be taken with non steroidal anti-inflammatory drugs since they could
reduce the action of Hemoprostol. In case of pain, it is preferable to take paracetamol-type analgesics.
Pregnancy and breast-feeding
If you are pregnant you should not take this medicine (see section do not take HEMOPROSTOL).
Breast-feeding can be continued after taking HEMOPROSTOL.
Driving and using machines
HEMOPROSTOL has no or negligible influence on the ability to drive and use machines.
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How to take HEMOPROSTOL
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HEMOPROSTOL contains hydrogenated castor oil
Hydrogenated castor oil may cause stomach upset and diarrhea.
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Always take this medicine exactly as your doctor or healthcare provider have told you. Check with
your doctor or healthcare provider if you are not sure.
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The recommended dose is 4 tablets of HEMOPROSTOL (corresponding to 800 microgram
misoprostol) in a single intake. Place the 4 tablets under the tongue and let them melt for 20 minutes.
If sublingual tablets are inadvertently swallowed, they should not be replaced.
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If you take more HEMOPROSTOL than you should
The symptoms that may indicate an overdose of misoprostol are the following: fever, blood pressure
disorders, feeling sick (nausea), stomach ache (abdominal pain) and shaking (tremors).
If you have accidentally taken too many sublingual tablets, contact your doctor as soon as you can.
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If you have any further questions on the use of this medicine, ask your doctor or healthcare provider.

4.

Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.
The side effects observed after HEMOPROSTOL intake are:
The very common side effects (may effect more than 1 in 10 people) are feeling sick (nausea),
shivering and fever (including temperature > 40°C).
Common side effects (may affect up to 1 in 10 people) are headache, fainting/dizziness, being sick
(vomiting), diarrhea and chills.
Uncommon side effects (may affect up to in 100 people) are tiredness.
Rare side effects (may affect up to 1 in 1,000 people) are allergic reactions.
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Reporting side effects
If you get any side effects, talk to your doctor or healthcare provider. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via <to be completed
nationally>. By reporting side effects you can help provide more information on the safety of this
medicine.

5.

How to store HEMOPROSTOL

Keep this medicine out of the sight and reach of children.
Do not take this medicine after the expiry date which is stated on the carton and blister after EXP. The
expiry date refers to the last day of that month.
Store below 30°C. Store in the original package in order to protect from moisture.
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Contents of the pack and other information
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Do not throw away any medicines via wastewater or household waste. Ask your doctor or healthcare
provider how to throw away medicines you no longer use. These measures will help protect the
environment.
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What HEMOPROSTOL contains
The active substance is misoprostol. One sublingual tablet contains 200 micrograms of
misoprostol.
The other ingredients are hypromellose, microcrystalline cellulose, sodium starch glycolate
(Type A) and hydrogenated castor oil.
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What HEMOPROSTOL looks like and contents of the pack
White, flat, round sublingual tablet, diameter 8.8 mm, with “ML” engraved on one side and “200” on
the other side.
Boxes of 4, 60 x1or 120 x1sublingual tablets (at hospitals only).
Not all pack sizes may be marketed.
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Scientific Opinion Holder
Linepharma International Limited
338 Regent’s Place
Euston Road
London NW1 3BT
United Kingdom

Manufacturer
Laboratorios Leon Farma, SA
C/ La Valina S/N, Poligono Industrial Navatejera
Villaquilambre
24008 Leon
Spain
This leaflet was last revised in:
Other sources of information
Detailed information on this medicine is available on the European Medicines Agency web
site: http://www.ema.europa.eu.
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